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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Ref

5.1.1 Test Result

TX Frequency Level of Reference
Mode Type (MHZ) ANT (dBm)
1 8.31
2412
2 8.02
1 8.93
802.11b MIMO 2437
2 7.93
1 71
2462 8
2 8.23
1 1.
2412 o3
2 0.79
802.11 MIMO 2437 L 1.91
419 2 0.42
1 2.14
2462
2 1.31
1 -0.42
2412
2 -1.81
802.11n 1 0.09
MIMO 2437
(HT20) 2 -1.45
1 2
2462 0-29
2 -0.57
1 -4,
2422 80
2 -4.81
802.11n 1 -3.38
MIMO 2437
(HT40) 2 -5.19
1 -3.06
2452
2 -4.47

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.1.2 Test Graph
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5.2.1 Test Result
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X

Frequency

Level of Reference

Limit

Mode Type (MH2) ANT (dBm) (dBm) Verdict
1 8.93 -11.07 Pass
2412
2 8.23 -11.77 Pass
1 8.93 -11.07 Pass
802.11b MIMO 2437
2 8.23 -11.77 Pass
1 8.93 -11.07 Pass
2462
2 8.23 -11.77 Pass
1 2.14 -17.86 Pass
2412
2 1.31 -18.69 Pass
1 2.14 -17.86 Pass
802.11g MIMO 2437
2 1.31 -18.69 Pass
1 2.14 -17.86 Pass
2462
2 1.31 -18.69 Pass
1 0.29 -19.71 Pass
2412
2 -0.57 -20.57 Pass
802.11n 1 0.29 -19.71 Pass
MIMO 2437
(HT20) 2 -0.57 -20.57 Pass
1 0.29 -19.71 Pass
2462
2 -0.57 -20.57 Pass
1 -3.06 -23.06 Pass
2422
2 -4.47 -24.47 Pass
802.11n 1 -3.06 -23.06 Pass
MIMO 2437
(HT40) 2 -4.47 -24.47 Pass
1 -3.06 -23.06 Pass
2452
2 -4.47 -24.47 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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5.2.2 Test Graph

802.11b_LCH_2412MHz_Antl (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 2310 MHz

Stop: 2432 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
SweepTime: 11.71 ms.
Sweep: Continue

L\mlt——11 07 dBm

2398 000 MHZ

_
aE: 2. 2400 000 MHZ
- -37.02 dBm
o
>
@
—
| | | | | | | | | —— Trace
| | | | | | | | | — Limit
-80 T T T T T T T T T
2310.0 2432.0

Frequency (MHz)

802.11b_LCH_2412MHz_Ant1 (MIMO)_NTNV

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf s
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the Thls cannot be reproduced
except in full wnhout prior written app | of the Company. Any gery or falsification of the content or
is may be lo the fullesl sxtant of the law. Unless otherwise stated the
results shown |n thls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn
(86-755) 26710594  sgs.china@sgs.com

& -3

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 148 of 167

Ant: Ant1 (MIMO)
Start: 30 MHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——11 07 dBm
1 2412 970 MHz

2. 24712 013 MHz
-42.83 dBm

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf s
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 149 of 167

802.11b_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 2310 MHz

Stop: 2432 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
SweepTime: 11.71 ms
Sweep: Continue

L\mlt——11 77 dBm
1 2398 000 MHZ

2. 2400 000 MHZ
-36.78 dBm

Level (dBm)

—— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2310.0 2432.0

Frequency (MHz)

802.11b_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘H 77 dBm
1 2411 306 MHz

’:% 2. 2471 2,013 MHz
) -43.86 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221100047403
Page: 150 of 167

802.11b_MCH_2437MHz_Antl (MIMO) NTNV

Ant: Ant1 (MIMO)
Start: 30 MHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——11 07 dBm
1 2436 276 MHz

2. 24753 629 MHz
-43.83 dBm

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

802.11b_MCH_2437MHz_Ant2 (MIMO) NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘H 77 dBm
1 2438 773 MHz

E 2. 24749,468 MHz
- -42.76 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full, wnhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
of thi is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthus test report refer only to the sample(s) testerfand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, Crina 518103 t (86-755) 88663988  f (86-755) 26710594 www.sgsgroup.com.cn
t (86-7565) 88663988 f (86-755) 26710594 sgs.china@sgs.com

GRS

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 151 of 167

802.11b_HCH_2462MHz_Ant1 (MIMO) NTNV

20 Ant: Ant1 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
0 SweepTime: 5.57 ms
Sweep: Continue
_10 4
L\mlt——11 07 dBm
— —20 1 1 2488 000 MHZ
EEJ 2. 2483 500 MHZ
5 -57.89 dBm
~ =30
()
>
[})
— 404
_50 4
_60 <
_70 <
! ! ! ! ! | ! | ! —— Trace
! ! ! ! ! | ! | ! — Limit
-80 T T T T T T T T T
24420 2500.0
Frequency (MHz)
802.11b_HCH_2462MHz_Antl (MIMO)_NTNV
& T Ant: Ant1 (MIMO)
| | | | | H | H | Start: 30 MHz
i Stop: 256 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘H 07 dBm
1 2463 743 MHz

’:% 2. 24671,228 MHz
) -43.67 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-80 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 152 of 167

802.11b_HCH_2462MHz_Ant2 (MIMO) NTNV

Ant: Ant2 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mlt——11 77 dBm
1 2485 550 MHZ

2. 2483 500 MHZ
-57.75 dBm

Level (dBm)

— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2442.0 2500.0

Frequency (MHz)

802.11b_HCH_2462MHz_Ant2 (MIMO)_NTNV

Ant Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘H 77 dBm
1 2463 743 MHz

’:% 2. 24357,439 MHz
k] -43.40 dBm
=
°
>
@
-
—— Trace
—— Limit
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 153 of 167

802.11g_LCH_2412MHz_Antl (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 2310 MHz

Stop: 2432 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
SweepTime: 11.71 ms
Sweep: Continue

L\mlt——17 86 dBm

1 2399 800 MHZ

2. 2400 000 MHZ
-27.40 dBm

Level (dBm)

—— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2310.0 2432.0

Frequency (MHz)

802.11g_LCH_2412MHz_Ant1 (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘IY 86 dBm
1 2410 473 MHz

’:% 2. 24234,253 MHz
) -43.58 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 154 of 167

802.11g_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 2310 MHz

Stop: 2432 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
SweepTime: 11.71 ms
Sweep: Continue

L\mlt——18 69 dBm

1 2399 900 MHZ

2. 2400 000 MHZ
-28.45 dBm

Level (dBm)

—— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2310.0 2432.0

Frequency (MHz)

802.11g_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mn:—w 69 dBm
1 2407 144 MHz

E 2. 24696,198 MHz
- -44.12 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221100047403
Page: 155 of 167

802.11g_MCH_2437MHz_Antl (MIMO) NTNV

Ant Ant1 (MIMO)
Start: 30 MHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——17 86 dBm

1 2437 108 MHz

2. 24710 348 MHz
-43.49 dBm

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

802.11g_MCH_2437MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mn:—w 69 dBm
1 2437 940 MHz

’:% 2. 24736,150 MHz
k] -43.41 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full, wnhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
of thi is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthus test report refer only to the sample(s) testerfand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, Crina 518103 t (86-755) 88663988  f (86-755) 26710594 www.sgsgroup.com.cn
t (86-7565) 88663988 f (86-755) 26710594 sgs.china@sgs.com

GRS

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 156 of 167

802.11g_HCH_2462MHz_Ant1 (MIMO) NTNV

Ant: Ant1 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mlt——17 86 dBm

1 2483 900 MHZ

2. 2483 500 MHZ
-53.33 dBm

Level (dBm)

— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2442.0 2500.0

Frequency (MHz)

802.11g_HCH_2462MHz_Ant1 (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘IY 86 dBm
1 2461 246 MHz

’:% 2. 24627,947 MHz
) -42.90 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 157 of 167

802.11g_HCH_2462MHz_Ant2 (MIMO) NTNV

Ant: Ant2 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mlt——18 69 dBm

1 2483 900 MHZ

2. 2483 500 MHZ
-54.02 dBm

Level (dBm)

— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2442.0 2500.0

Frequency (MHz)

802.11g_HCH_2462MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:f‘la 69 dBm
"""" 1 2460 413 MHz

’:% 2. 24999 168 MHz
) -43.82 dBm
=
°
>
@
-
| | | | | ! | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 158 of 167

802.11n(HT20)_LCH_2412MHz_Antl (MIMO)_NTNV

10 Ant: Ant1 (MIMO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
-10 4 SweepTime: 11.71 ms
Sweep: Continue
-20
L\mlt——19 71 dBm
— —30 1 1 2399 800 MHZ
EE: 2. 2400 000 MHZ
5 -28.30 dBm
~ 40 1
()
>
[})
— 50 -
_60 4
_70 <
_80 <
| | | | | | ! | | —— Trace
! ! ! ! ! | ! | | — Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11n(HT20)_LCH_2412MHz_Ant1 (MIMO)_NTNV
Y T Ant: Ant1 (MIMO)
| | | | | H | H | Start: 30 MHz
| Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘IS 71 dBm
1 2409 641 MHz

’:% 2. 24728,659 MHz
) -42.73 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 159 of 167

802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 2310 MHz

Stop: 2432 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
SweepTime: 11.71 ms
Sweep: Continue

L\mlt——?ﬂ 57 dBm
1 2399 500 MHZ

2. 2400 000 MHZ
-30.75 dBm

Level (dBm)

—— Trace
—— Limit

90 ; ; ; : : : ; : ;
2310.0 2432.0

Frequency (MHz)

802.11n(HT20)_LCH_2412MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——EU 57 dBm
1 2407 976 MHz

’:% 2. 24680,384 MHz
) -41.94 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 160 of 167

802.11n(HT20)_MCH_2437MHz_Ant1l (MIMO)_NTNV

Ant Ant1 (MIMO)
Start: 30 MHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——19 71 dBm
1 2438 773 MHz

2. 24745 306 MHz
-43.80 dBm

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

802.11n(HT20)_MCH_2437MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——EU 57 dBm
1 2435 443 MHz

’:% 2. 24642,929 MHz
) -43.67 dBm
=
©
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full, wnhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
of thi is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthus test report refer only to the sample(s) testerfand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, Crina 518103 t (86-755) 88663988  f (86-755) 26710594 www.sgsgroup.com.cn
t (86-7565) 88663988 f (86-755) 26710594 sgs.china@sgs.com

GRS

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 161 of 167

802.11n(HT20)_HCH_2462MHz_Ant1 (MIMO) NTNV

Ant: Ant1 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mlt——19 71 dBm

1 2483 500 MHZ

2. 2483 500 MHZ
-49.64 dBm

Level (dBm)

— Trace
—— Limit

-80 ; ; ; : : : ; : ;
2442.0 2500.0

Frequency (MHz)

802.11n(HT20)_HCH_2462MHz_Antl (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt:—‘IS 71 dBm
1 2463 743 MHz

’:% 2. 24666,234 MHz
) -43.01 dBm
=
°
>
@
-
-80 4 a
| | | | | | | | | —— Trace
| — Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 162 of 167

802.11n(HT20)_HCH_2462MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mlt——?ﬂ 57 dBm
1 2483 500 MHZ

2. 2483 500 MHZ
-50.91 dBm

Level (dBm)

— Trace
—— Limit

90 ; ; ; : : : ; : ;
2442.0 2500.0

Frequency (MHz)

802.11n(HT20)_HCH_2462MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——EU 57 dBm
1 2463 743 MHz

’:% 2. 24949 228 MHz
) -44.02 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 163 of 167

802.11n(HT40)_LCH_2422MHz_Antl (MIMO)_NTNV

10 Ant: Ant1 (MIMO)
Start: 2310 MHz
Stop: 2462 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
-10 4 SweepTime: 14.59 ms
Sweep: Continue
_20 4
L\mlt——23 06 dBm
— —30 1 1 2399 800 MHZ
EE: 2. 2400 000 MHZ
5 -40.06 dBm
= 40 1
()
>
[})
— 50 -
_60 4
_70 <
_80 <
| | | | | | ! | | —— Trace
! ! ! ! ! | ! | | — Limit
-90 T T T T T T T T T
2310.0 2462.0
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant1 (MIMO)_NTNV
Y T Ant: Ant1 (MIMO)
| | | | | H | H | Start: 30 MHz
| Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——23 06 dBm
1 2425 455 MHz

’:% 2. 2431 2,493 MHz
) -43.38 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 164 of 167

802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO)_NTNV

10 Ant: Ant2 (MIMO)
Start: 2310 MHz
Stop: 2462 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
-10 4 SweepTime: 14.59 ms
Sweep: Continue
_20 4
L\mlt——24 47 dBm
— —30 1 1 2399 850 MHZ
EEJ 2. 2400 000 MHZ
5 -42.32 dBm
= 40 1
()
>
[})
— 50 -
_60 4
_70 <
_80 <
! ! ! ! ! | ! | ! —— Trace
! ! ! ! ! | ! | | — Limit
-90 T T T T T T T T T
2310.0 2462.0
Frequency (MHz)
802.11n(HT40)_LCH_2422MHz_Ant2 (MIMO)_NTNV
Y T Ant: Ant2 (MIMO)
| | | | | H | H | Start: 30 MHz
| Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\m|t7724 A7 dBm
1 2424 623 MHz

’:% 2. 24689,540 MHz
) -43.05 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 165 of 167

802.11n(HT40)_MCH_2437MHz_Ant1l (MIMO)_NTNV

Ant: Ant1 (MIMO)
Start: 30 MHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——23 06 dBm

1 2434 811 MHz

2. 24985 018 MHz
-44.14 dBm

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

802.11n(HT40)_MCH_2437MHz_Ant2 (MIMO)_NTNV

Ant: Ant2 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\m|t7724 A7 dBm
1 2432 114 MHz

’:% 2. 24692,037 MHz
) -43.77 dBm
=
°
>
@
-
| | | | | | | | | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full, wnhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
of thi is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthus test report refer only to the sample(s) testerfand such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, Crina 518103 t (86-755) 88663988  f (86-755) 26710594 www.sgsgroup.com.cn
t (86-7565) 88663988 f (86-755) 26710594 sgs.china@sgs.com

GRS

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221100047403
Page: 166 of 167

802.11n(HT40)_HCH_2452MHz_Ant1 (MIMO) NTNV

Ant: Ant1 (MIMO)
Start: 2412 MHz

Stop: 2500 MHz
RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
SweepTime: 8.45 ms
Sweep: Continue

L\mlt——23 06 dBm
1 2484 500 MHZ

g L
©
B
_80 < S I——
| | | i i : i : i - Tee
90 ; ; ; : : : ; : ; =
2412.0 2500.0
Frequency (MHz)
802.11n(HT40)_HCH_2452MHz_Ant1 (MIMO)_NTNV
10

Ant: Ant1 (MIMO)
Start: 30 MHz

Stop: 256 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mlt——23 06 dBm
1 244() 437 MHz

’:% 2. 24711,180 MHz
) -43.15 dBm
=
©
>
@
-
| | | | | . | ! | —— Trace
—— Limit
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
FE - R - ERREAGEREAER LR EBKRBE  #%H: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/O Aug01,2022 Report No.: FYCR221100047403
Page: 167 of 167

802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO)_NTNV

i Ant: Ant2 (MIMO)
| Start: 2412 MHz
Stop: 2500 MHz
RBW: 100 kHz
T VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
-10 4 SweepTime: 8.45 ms
Sweep: Continue
_20 -
Limit=-24.47 dBm
Maker:
— —30 4 ls 2484 500 MHZ
C% 2. 2483 500 MHZ
5 59.42 d
= -40
[
>
)
— 50 -
_60 -
_70 -
_80 -
! ! ! ! ! ! ! ! ! —— Trace
| | | | | ! | ! | — Limit
-90 T T T T T T T T T
2412.0 2500.0
Frequency (MHz)
802.11n(HT40)_HCH_2452MHz_Ant2 (MIMO)_NTNV
10 Ant: Ant2 (MIMO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

Limit=-24.47 dBm
Maker:

— il 26144 599 MHz
EE: 2. 24650. 420 MHz
- -43.92 dBm
=
E
>
@
—
| | | | | 5 | 5 | — Tace
s s s | | ; s ; | — Lmi
-90 T T T T T T T T T
30.0 25000.0

Frequency (MHz)

- End of the Report -

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinkong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
FE - R - ERREAGEREAER LR EBKRBE  #%H: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




